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The manufacturer provides 
technical support for all of 
the dishmachines detailed 
in this manual. We strongly  
recommend that you refer to 
this manual before making a 
call to our technical support 
staff. Please have this manual 
open when you call so that 
our staff can refer you, if 
necessary, to the proper page. 
Technical support is not available 
on holidays. 

Contact technical support toll 
free at 1-888-800-5672. 

Technical support is available 
for service personnel only.  

RackStar Security Package

The RackStar Security Package includes security screws, locking 
panels, locking doors, locking display cover, locking under-cage, 

and hook-mounted curtains.

This is an addendum to the RackStar manual which shows the 
differences between the standard RackStar and the RackStar with 

Security Package and is meant to be used with the manual (i.e. only 
parts specific to the security package are shown in this addendum, 

except when common parts are included to show relationships/
assemblies).

NOMENCLATURE
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PARTS SECURITY FASTENERS & DRIVERS

ITEM QTY DESCRIPTION PART NUMBER
1 5 Screw, 1/4-20 x 1/2" Spanner 05305-003-85-24

2 15 Screw, 10-32 x 1" Spanner 05305-003-85-25

3 5 Screw, 1/4-20 x 1" Countersink Spanner 05305-003-85-26

4 5 Screw, 1/4-20 x 1 1/2" Spanner 05305-003-85-72

5 5 Bolt, 10-32 x 1" Spanner 05305-004-45-94

6 1 #10 Spanner Driver 05700-002-76-34

7 1 #14 Spanner Driver 05700-003-86-82
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PARTS WASH ARMS

ITEM QTY DESCRIPTION PART NUMBER
1 1 Wash Arm, Upper Left, Security 05700-004-45-14

2 1 Wash Arm, Upper Right, Security 05700-004-45-15

3 1 Wash Arm, Lower Left, Security 05700-004-45-16

4 1 Wash Arm, Lower Right, Security 05700-004-45-17

5 12 Cap, Threaded 04730-603-12-00
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Complete Wash System Assembly
05700-004-45-13
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PARTS PRE-WASH ARMS

ITEM QTY DESCRIPTION PART NUMBER
1 1 Wash Arm, Pre-wash Upper, Security (RackStar 66 Only) 05700-003-86-44

2 1 Wash Arm, Pre-wash Lower, Security (RackStar 66 Only) 05700-004-45-15

3 4 Cap, Threaded 05700-011-67-11
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Complete Pre-wash System Assembly
05700-003-86-42
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PARTS SPLASH GUARDS

ITEM QTY DESCRIPTION PART NUMBER

1
1 End Splash Guard, Security, L-R 05700-004-45-28

1 End Splash Guard, Security, R-L 05700-004-45-29

2
1 Middle Splash Guard, Security, L-R 05700-004-45-30

1 Middle Splash Guard, Security, R-L 05700-004-45-31

1
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PARTS PANELS

ITEM QTY DESCRIPTION PART NUMBER
1 1 Panel, Dress Hood Top, Pre-wash (RackStar 66 Only) 05700-004-45-82

2 1 Panel, Dress Hood Top 05700-004-45-83

3 1 Panel, Front, Security, L-R 05700-004-44-21

4 1 Panel, Front, Security, R-L 05700-004-45-06
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PARTS PANELS

ITEM QTY DESCRIPTION PART NUMBER

1
1 Panel, Bottom, Drive, L-R 05700-004-45-46

1 Panel, Bottom, Drive, R-L 05700-004-45-32

2 1 Panel, Bottom, Booster 05700-004-45-33

3 1 Panel, Bottom, Middle 05700-004-45-34

4 1 Panel, Bottom, Middle, Pre-wash (RackStar 66 Only) 05700-004-45-57

5
1 Panel, Bottom, Drive, L-R (RackStar 66 Only) 05700-004-45-63

1 Panel, Bottom, Drive, R-L (RackStar 66 Only) 05700-004-45-63
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PARTS VENT COWL ASSEMBLIES

ITEM QTY DESCRIPTION PART NUMBER
1 1 Ventilation Scoop and Adapter Assembly 05700-004-29-67

2 1 Left Vent Cowl, Security 05700-004-44-18

3 12 Locknut, 1/4-20 Hex with Nylon Insert 05310-374-01-00

4 4 Washer, 1/4-20 05311-174-01-00

5 1 Curtain Hook 05700-003-17-98

6 1 Damper, Vent Cowl 05700-003-74-76

7 1 Curtain, 20 1/2" x 24 1/2" 08415-002-47-37

8 1 Vent Cowl Curtain Rod, Security 05700-003-85-35

9 1 Curtain Bracket, Security 05700-003-85-29

Complete Left Vent Cowl Assembly
05700-004-44-19
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PARTS VENT COWL ASSEMBLIES

ITEM QTY DESCRIPTION PART NUMBER
1 1 Ventilation Scoop and Adapter Assembly 05700-004-29-67

2 1 Right Vent Cowl, Security 05700-004-44-97

3 12 Locknut, 1/4-20 Hex with Nylon Insert 05310-374-01-00

4 4 Washer, 1/4-20 05311-174-01-00

5 1 Curtain Hook 05700-003-17-98

6 1 Damper, Vent Cowl 05700-003-74-76

7 1 Curtain, 20 1/2" x 24 1/2" 08415-002-47-37

8 1 Vent Cowl Curtain Rod, Security 05700-003-85-35

9 1 Curtain Bracket, Security 05700-003-85-29

Complete Right Vent Cowl Assembly
05700-004-44-98

1

3

4

5

6

9

7

2
8



07610-004-44-15-A
9

PARTS MISCELLANEOUS PARTS

ITEM QTY DESCRIPTION PART NUMBER
1 1 Drain Handle, Security 05700-004-45-42

2 1 Bracket, Drain Strainer, Security 05700-004-45-90

3 1 per curtain Bracket, Curtain, Security 05700-003-85-29

4 1 Door Hasp, Security 09000-004-45-66
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